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Used On & Ho. Used
., Ref. part  |Previous | Prior fo | Late 1931 | June 16Z| - 3
“! Ho. | Mumber |Part No.| Late '31 |to June '52 | & Later | Description
1 1380 3 0131 I.—Islllm. 5 Sub. 1 Brace Spider — for 5 Section Wheel
1A W1|380 3 0223 | 1-1340 Sub. Sub. 1 grace Spider — for 6 Section Wheel
2 |380,3 0130 | 13N3A5 - : | : | Wheel Spider — for § Section Wheel
: . 1) 900 O0MSB 1/2" NF x 2-3/u" Hex Head Bolt
900 10029 1/2° Lockwasher .
900 05022 1/2" KF Hex Nut
2A N1|380 3 0174 | 1343 1 1 Wheel Spider for 6 Section Wheel
1) 900 ODUSE 1/2" WF x 2-3/4" Hex Head polt
L) 900 10029 1/2" Lockwasher
T 1) 900 05022 1/2" WF Hex Nut
3 380 2 0011 | 131184 o b S 1 1 Brake Shoe Assembly
: i 1) 900 00052 1/2* WG x 2-3/U" Hex Head Bolt
- 1) 900 10029 1/2" Lockwasher
1) 900 05020 1/2" NC Hex Nut
4 ]380 3 0025 1 Brake Band Only ’
(2) 900 20006 1/u" x 5/8* oval Head Rivet
5 |380 3 00M7 1 Brake Spring
& |380 2 0169 1 Wheel Shaft Kit — Consists of |tems 7 through 19 .
7 |380 3 0120 i Wheel Shaft
21 900 05090 3/4" NC Slotied Hex hut
900 10054 1-1/2" OO x 25/32" 1D x #12 ga. wwmr
2) 900 22014 5/32% x 1-1/u" Cotter Key
8 |900 24021 1 Key — 3/8* Square x 5" Long
9, |380 3 0208 1 Dust Guard Washer
10 380 3 0135 1 Spacer — Between Spider & Bearing
11 |907 03020 1 "0" Ring ¥
12 (901 02012 1 o1 seal m
13 |360 2 0170 1 End Plate with 0i1 Seal
: 3) 900 00020 3/B" NC x 1-3/4" Hex Head Bolt
3) 900 10140 3/8" Lochwasher
3) 900 05011 3/8" HC Hex Hut
A4 1380 3 0136 | 13194 s I Gasket o
15 |901 00032 | 13474 A 2 2 Bearing —==Cup & Cone
16A |901 00034 | 1931 I g 2 2 pearing L‘up anly
158 |901 00033 | 1985 2 2 2 pearing cong Only
16 |380 3 0119 |1-1303 (a) (v} 1 wheel Shalt, Spacer
171|900 24028 | 1377 2 2 2 Key — 34’3;/ % 1" Long
18 [380 3 0121 | 1376 2 H ] Pinton e
19 |380 3 0122 | 01392 N, AL 2 2 Pinlon Spacer 17,
20 (380 3 004D | 1596 * 1 1 B!arlng 5 1 = . ~..
21 |380 2 0032 | 1310 2 2 ] Pitman Assémbly.— Includes Pin
y Ii] 900°1006§-..1~1/2" 00 x 31/32" 10 x #1h Ga. Washer
1) 90022019 | 3/16 x 1-1/4" Cotter Pin
(1) ‘Jl.'l?< 053—1/4" x 1-7/8" Wagon Box Rivet
22 (300 3 0414 | 1315 2 2 2 Pitman Pl BnIf;-
23. |380 3 0116 [1375L i 1 1 Gear = ket |4
24 |380 3 0133 | 1335 1 1 1 Gear Shaf g™~
25 |380 3 0115 |1375R 1 1 1 Eear ;‘ lfl.ughllt )
1311 1 L 1 ear Shafds i
. e il g 1] 900 'ﬁug@:‘uz* Ne x 2-1/n" tex lead Bolt
.'l} 900 DB0S2  1/2* HC Hex Jam Hut ;
1} 900 00361 3/8% NC x 1-3/4" Squ-ar? Head Set u,rgwr T 7]
? 1] 90005011 3/8" NC Hex Hut ’ p
21 |380 3 0129 | 1336 1 Gear Retdiner
28 (380 3 0137 [1350 1 Guide Rod"— Lo
(1) 900 osnz'.- J.Fu" HE Hex Nut
29 0136 [ 01351 1 Guide Rod — Short (|
i i ? (1) 900 05056 3/u* NC Hex Jam Hut,
30 |380 2 003§ | 1305 i Cross Head » 1
31 |380 3 0128 | 1326 1 Pu‘}p‘; Roddurrler
0117 | 1-1330 I Guide Rod Spacer .
g i i {2) 900 00358 3/8* NC x 3/4" Square Head Set Screvs !
(1) 900 00002 3/8" NC x 2-1/0" Hex Wead Golt -
1) 900 05012 3/B" NC Mex Hut, Plated
L} 900 05048 3/8% NC flex Jam Kut
33 |380 3 0132 | 1300 L Cross Nead Pin : =
AN | 380 2 0045 | 1364 1 Hood M
) (1) 900 10004 3/R" Flat washer
L (1) 900 10129 Luather Washer
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Used On & Ho. Used
Ref. Part Previous | Prior to| Late 1931 |dJune '52
Hou Humber Part Ho. | Late '31 | to June '52 | & Later | Description
68 | 380 2 0026 | 01223K Sub. 1 1 self ﬂﬂ:r\g Pump Rod Assembly Consists of |tems 69
through 73
(1) 900 2201 5/32" x 1-1/u" cotter Pin i
69 | 380 9 0078 | 121054 | * 1 1 Leather Washer =
70 | 900 10050 = 1 1 Washer — 1-1/8" 0D x 9/16* |D x 12 Ga. -
71 | 380 3 0077 | 0L1223K Sub. Item 68 1 1 Pump Rod ‘:,:
72 | 380 3 0076 | 012600 | Sub. Item 68 1 i Pump Rod Swivel [
: (1) 900 00358 3/B" NC x 3/4" Set Screw -
1} 900 05048 3/8" NC Wex Hut wn
: 1) 907 00109 Grease Cup .
73 | 380 3 0075 | 0012590 | Sub. mﬂ 8 1 1 Pump Rod Swivel Nut TR
78 | 380 3 0066 |A20 1 el 1 1 Pump Connection e [af]
75 | 380 3 0071 |11 1 1 1 Fump Pin v
(o (1) 900 22013 /32" x 1* cotler Pin e I
76 | 380 2 0048 | 1340 Sub. 'f-fj sub. (f) 1 vane Stem Assenbly $ x
77 | 280 1 0010 1. 1 1 Vane Assy — Consists of [iems 78 through 81 LIy
4 i[-:g 900 00017 3/B% NC x 1" Hex Head Holt, Plated ===
1 Te 4) 900 05012 3/8" Lockwasher, Plated wd
—1 e, (4) 900 10025 3/8" HC Hex Huts, Plated f,:: -
78 | 360 3 0162 | 11754 2 aw r._f 2 2 Yane Sheets i o
[ B (13) 900 20035 3/16" x 1/2" Flat Head Rivet o=
79 | 380 3 0159 |11694 g e Rl 1 Long Vane Cross Bar
80 | 380 3 0460 | 11704 1t~ 1 Med, Vane Cross Bar
81 | 380 3 0161 |11714 L | ™1 1 short yene Cross Bar
.82 | 380 2 00u9 |11U2A 6 swed| Gror 6 5 or & | wheel Arm Assy — Both 5 & 6 Section Wheels -
[ (3) 900 00260 3/8* WC x 1" Carriage Bolt, Plated ’:,-.v .
- < H 900 10025 3/8* Lockwasher, Plated &
sl =T 3) 900 05012 3/8" NC Hex Mut, Plated
83 | 380 2 0050 . | CN§ 5 1 Section — Consists of |tems BN through 88 —
r‘,:\’: B for 5 Section Wheel
o H 900 00017 3/8" NC x 1" kex head Bolt, Plated
1} 900 0 3/8* HC x 1" carriage Bolt, Plated
se-; (1) 900 00Z6L 3/8" HC x I-1/4* carriage Bolt, Plated
> (3) 900 5 3/8" Lockwasher, Plated
(3] 900 05042 3/8* NC Hex NWut, Plated
By | 380 3 0166 | 01364 ' 1 1 Wheel circl!‘éhnrt — 5 Section Wheel /
(2) 900 20070 # F.H. Rivet, Galvanized
85 | 380.3 0167 | 0137A # 1 1 Wheeal Lur:l@.;ong — 5 Section Wheel
(2) 900 20035 ur.f:ﬁ' % 1/2" F.H. Rivet, Galvanized
861 380 3 0168 | 01384 3 3 3 Wheel Fan . 0
87 | 380 3 0095 | 154 3 3 3 | wnee) Fan Plote - ™
(3) 900 9 (ﬂl. F.H. Rivet, Galvanized
88 | 380 3 0096 | 155 3 3 3 wazel Fan "
L . (2) 900 #24 F.H. Rivet, Galvanized
89 | 380 2 0053 [ & [ wazel Seclione— Lonsists of |tems B4, 87, 88, 90 and
91 — fof m=Seayipn Wheel pmt
90 |-3B0 3 0698 | 1364 1 1 2 1 whael Clrc\ﬁw — 6 Section Wheel :“;
2) 900 2:6350 ‘F:H. Rivel, Galvanized -
91 | 380 3 0696 | 1374 1 1 1 Circhastong = 6 Section Wheel | et
} 900 20% ST16" x 1/2" F.H. lnv;'l. Galvanized O
92 | 380 3 0103 | 187 1 1 1 Pallout Levefm : e
93 | 380 3 0108 | 1B6A 1 1 1 7.llout Levemstz i i o o
11} 900 /8% 1C % 2-3/%% Hek Head folt A
1} 900 3/8% NC Hex it - T
QU | 380 3 0057 | ne7 1 J‘_, 1 1 Fiiipul Wirk — 10 59 == L-‘-
[ ] ~ —
o) (= -
HOTES: o) 1 ';{r“
Wi Hot Illustrated v S
M.A. Referenced part not avallabll'ﬁl'n; ths model ye f‘:‘n’: (o
Sub. Will interchange entirely agmup;-s] ight resar o =T
. Not used. iy ;= =
éa] Suggesl ordering complete em,;n from Wina=ill Prics . ! M
)  Order Wheel Shaft Kit #380 169 @and the pp! 51y L» conviert to present production. [ ]
{c) If elher numbers appear on hep-—cace or 2 |
{d If pullout tube or pipe st re—mquiag.:l o Aol BN, e
{e]  Nol aveilaple for 1931 & pruir mﬁgi; —_ G ol o
(f) oOrder item 45 also. -
(4)  Ordur fiearing Slop Ring, rmm ,:;1 50, —
;;" on
o
el
e
F ]
=
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J Y sl - Used:On & No. Used -~ @ "] "' b T
Ref. | .. Part |Previous [Prior to | Late 1931 [dJune /62 [+ ‘i = =
Ho. Humber | Part Ho. |Late '3| |to June '52 | & Later |Description
35 | 380 3 0150 |- 1 ; Pa,clc‘lng for Hood
36 | 380 2 0030 |001301 (a) 1{g) 1(g) [mMain
; $ (1) Wf 00036° 1!2' Pipe Plug. Black
37 | 380 3 0127 | 121BA (8 1 1 srnks Lever
! L } 900 10071 21/32" (D x 1-1/4" OD x 16 Ga. Washer
? (1) 900 22013 5/32" x 1" Cotter Pin
38 | 380 2 0036 1 1 1 Brake Rod Assembly — Consists of |tems 39 through 12
P (1) 380 3 0023 3/8" x 1-5/8" Drilled Rivet
. - (1} 900 22013 5/32" x 1" Cottef Pin
39 | 380 3 0118 |01332 1 1 T |nrake Rod
a0 | 380 3 0021 | 1533 1 1 4’ |Brake Rod Clevis
1 | 380 3 0022 [1595 B i 1 ) |®rake red Spring
u2z | 380 2 0183 (1531 1 1 s | Brake Rod Guide Washer
u3 | 380 3 0045 | 1280 i 1 ) Rec ul ating Spring Arm
v : - 900 00018 3/8" WG x 1-1/4" rex Head Bolt
fe §7(1) 900 05011 3/8* NC Hex Nut
s (1) 900 10180 3/8" Lockwasher
un | 380 3 0083 | 168N 1 i’ * |negulating Spri
5 | 380 3 012y (01312 1 i « |Vane HWinge Pin rMfl'cn' Welded vane Stem)
- > g ; . i 1 (1) 900 00114 3/8% NC x 1-1/2* Hex Head Bolt, Plated
pnsesi "1 900 10025 3/8" Lockwasher, Plated
e 15h(1) 900 05012 3/8" NC Hex Nut, Plated
" A1) 900 10006 1/2" Flal Washer
bl | (1) 1900 10029 1/2* Lockwasher
H Wl ==l1) 900 0S0M2 1/2° NC Hex Hut
46 | 380 2 oouy % T 1 v mper Assembly  Consists of Items 47 through 49
. e (1) 900 00112 3/8" HC x 1" Hex Head Bolt, Plated
: P (1).900 05012 3/8" HC Hex Wut, Plated
; y e | (1) 900 10025 3/e" Lockwasher, Plated
47 | 380 3 0140 | 1216 i 1% © A | pumper Am i -
48 | 380 3 0142 | 1243 2 L . @ | Bumper spring -
W9 | 380 2 0043 | 1234 1 : B 1 Bumper ‘Rod
ot . [1} 900 05020 1/2° NC Hex Nut . i
; o ' 2) 380 3 0141 Bumper Spring waun"gr
50 | 380 3 0125 | 120, 1 1 1 Pullout” Arm ,é,-_
51 | 380 3 0010 |1 1 1 1 chain. Sheave L' £
: wh (1)'900 22013 5[32% x 1 Cotter it
| vt . (2)- 900 10050 9/16" 10 x 1=1/8% 0p i’r:z Ga. washer
52 | 380 3 0013 | 01308 1 1 chain Sheave Guard N -~
53 | 380°3 0011 | 1224 1 I chain roller
: o {1) 101 3 1029 3/8° x 2-i/2" uvg'r ui.ﬁ Rivet -
et (1) 900 22013 s/16% x 1" cme;mgm., .
54 | 360 3 0109 | 01327 1 1 Pipe Stem Clamp
i {2) 900 00077 5/8° NC x 4= 1/2% e H..atl Bolt
)  (u)- 900 05023 S/8" HC Hex Muts e ‘"?’
55 69 | 01285 1 1 |upper Bal) Race ]
56 | 907 02003 *:.."..( 15 ‘15 steel Balls — 5/8" Diameter g
57 | 380 3 0070 | 01286 1 i Lower Ball Race ! .
58 | 380 3 0105 | 1257 1 1 Bed Plate —
" ;"_: {u) 900 QoOu9. 1/2* WC ik 2° Hex.um liull
e} o tn.} 900 05020 1/2° HC Wex Hut
59 | 380 3 0068 | 1094 I u # U Inside: Corner Washer
60 | 380 2 0028 |001362 (d) 1 1 ) Punou'. Tube Assembly v“’" :
61 | 380 3 0111 |of 1 1 1 "= Pullout Tube Chin Only — 20°
» Gl 1) 903 02009 oOpen Link
62 | 380 2 0002 |1376 - (d) 1 1 _ M Pipe St 1y
63 | 380 2 0023 |01366A (e) 1 1 P pultout swivel hssemsly
64 | 380 3 0065 | 01366} (2} 1 1T Pyllout swivel — Wire Side
o 900 00009 S5/i6" KC x 1-:!::' Mex Kead Bolt
= 900 10023 5/1&" Lockwasher
900 05008 5/16 50 Hex Nut
65 | 380 3 0067 | 1-109 Sub. Sub. gide fornsr Wishers
66 |-380 3 0106 | K60 1 i ¥ '
00022 3/E" NC x 2-1/8" Hex Mead Bolt
10004 3/9" Flat washer
10025 372" Lezhwasher
05002 3/3% Mex Nul, Mated-. -
&7 | 380 3 0033 | 127900 H 2 “ ela
. 0023 2=117" Moex Hewd poit
05011 "




